
City of Healdsburg Recycled Water Program   May 2014 

 
Programmatic Operations and Management 

Technical Report for Micro-Irrigation of 
Vineyards in the Healdsburg Area 

 
Appendix A 

Reference Documents 

























































































Gus Yates, Consulting Hydrologist  
PG 7178 CHg 740  

315 12th Street, Davis, CA 95616    Tel/Fax 510-849-4412    gusyates@comcast.net 
 
            September 21, 2010 
 
 
Mr. Jim Flugum, Deputy Director 
Department of Public Works 
City of Healdsburg 
401 Grove Street 
Healdsburg, CA 95448 
 
Subject:  Impacts of Recycled Water Irrigation on Groundwater and Surface Water 

Flow and Quality near Healdsburg: a Generalized Approach 
[...]
 Recycled water quality and wastewater treatment requirements for the various types of 
allowed uses 



City  of  Healdsburg WWTP 
Tit le 22 Engineer ing Report  

 

City of Healdsburg 1-2 August 10, 2010  
Title 22 Engineering Report       
ProjectWise/10494 113453.001 
 

 Use area requirements pertaining to the actual or proposed location(s) of recycled water 
use 

 Reliability features in the wastewater treatment facilities to ensure acceptable 
performance and adequate water quality 

 
The most applicable Title 22 Criteria to the City’s recycled water system under Title 22 include: 

 Article 2 – Sources of Recycled Water 

 Article 3 – Uses of Recycled Water  

 Article 4 – Use Area Requirements 

 Article 6 – Sampling and Analysis 

 Article 7 – Engineering Report and Operational Requirements 

 Article 8 – General Requirements of Design 

 Article 10 – Reliability Requirements for Full Treatment 

 
The report is divided into the following sections in accordance with the Guidelines for the 
Preparation of an Engineering Report for the Production, Distribution and Use of Recycled Water 
(March 2001): 

 Section 1 – Introduction 

 Section 2 – Recycled Water Project  

 Section 3 – Transmission and Distribution Systems 

 Section 4 – Use Areas 

 
Certain types of recycled water uses are not planned by the City at this time, and in such cases, 
the report subsection is marked Not Applicable. 

References used in addressing the various project elements in compliance with Title 22 Criteria 
include: 

 Guidelines for the Preparation of an Engineering Report for the Production, Distribution 
and Use of Recycled Water (CDPH, 2001) 

 State of California Water Recycling Criteria (January 2009) 

 California Waterworks Standards 

 California Water Code 

 Treatment Technology Report for Recycled Water (CDPH, January 2007) 

 CDPH Manual of Cross-Connection Control/Procedures and Practices 



City  of  Healdsburg WWTP 
Tit le 22 Engineer ing Report  

 

City of Healdsburg 1-3 August 10, 2010  
Title 22 Engineering Report       
ProjectWise/10494 113453.001 
 

 Ultraviolet Disinfection Guidelines for Drinking Water and Water Reuse 
(AWWA/NWRI, May 2003) 

 Healdsburg City Council Ordinance No. 976 (Cross-Connection) Control Program) 

 Preliminary Design Report, Wastewater Treatment Plant Upgrade Project (HDR, 2005) 

 Construction Document, Wastewater Treatment Plant Upgrade Project (the City and 
HDR, 2008) 



 

City of Healdsburg 2-1 August 10, 2010 
Title 22 Engineering Report 
ProjectWise/10494 113453.001 

 

SECTION 2. RECYCLED WATER PROJECT 

2.1 General 
The City is the responsible party for the proposed recycled water system.  The City’s Public 
Works Department is managing the planning, design, and construction of the treatment, 
distribution, and storage facilities.  The City’s wastewater and water utilities, under the purview 
of the Public Works Department, will operate and maintain the WWTP and the recycled water 
system in accordance with applicable law, City ordinances, and the user agreements. 

2.2 Rules and Regulations 
The City will operate and maintain the upgraded WWTP in such a manner as to comply with its 
NPDES permit and Title 22 requirements.  The Regional Board issued an NPDES permit on 
October 6, 2004 (Order No. R1-2004-064) and amended the permit with minor modifications on 
November 29, 2004 (Order No. R1-2004-0111), January 21, 2005 (Order No. R1-2005-084), and 
January 17, 2008.  The Russian River Basin Plan requires Advanced Wastewater Treatment 
(AWT) for any municipal wastewater discharged to the Russian River or its tributaries, and the 
City’s NPDES permit, as modified, required compliance by May 1, 2008.  Final effluent 
limitations for the City’s discharge to the Basalt Pond from the AWT process after May 1, 2008 
are summarized in Table 2-1.  In addition to the listed constituents, the NPDES permit requires 
whole effluent toxicity testing, also known as the wet test, that yields no acute toxicity, 70 percent 
survival for any single assay, and 90 percent survival for any three or consecutive assays. 

Table 2-1.  Final Effluent Limits (Effective January 1, 2008) 

Constituent Units Monthly Average Weekly Average Any Sample 
Biochemical Oxygen Demand  
(BOD)  (20 C, 5-day) 

mg/L 10 15 -- 
lb/day 117 175 -- 

Total Suspended Solids 
mg/L 10 15 -- 
lb/day 117 175 -- 

pH std. units Greater than 6.5 pH and less than 8.5 
Chlorine Residual mg/L Non-detect (detection limit = 0.1 mg/L) 
Copper µg/L Dependant on future pH and hardness sampling results 
Settable Solids mg/L Non-detect 

Total Coliform MPN/100mL 
Seven-day median less than 2.2 
No more than one sample in any 30-day period greater than 23 
No sample may exceed 240 

 
In addition to complying with the final effluent limitations (Table 2-1), the City intends to 
produce disinfected tertiary recycled water as defined by Title 22, Division 4 of the California 
Code of Regulations, Section 60301, and et seq.  

Disinfected tertiary recycled water is defined as filtered and disinfected wastewater with the 
following criteria: 



City  of  Healdsburg WWTP 
Tit le 22 Engineer ing Report  

 

City of Healdsburg 2-2 August 10, 2010  
Title 22 Engineering Report       
ProjectWise/10494 113453.001 
 

 The number of total coliform bacteria measured in the disinfected effluent does not 
exceed 2.2 MPN per 100mL in 7-day median 

 The number of total coliform bacteria does not exceed 23 MPN per100 mL in more than 
one sample in any 30 day period 

 No sample measured in the disinfected effluent shall exceed 240 MPN total coliform per 
100 mL   

Aeration basin effluent will pass through immersed membrane filters, and the membrane filter 
effluent will pass through an ultraviolet (UV) light disinfection system.  The combination of 
membrane filtration and UV disinfection is anticipated to inactivate and/or remove 99.999 
percent of F-specific bacteriophage, MS2 or polio virus (i.e. 5-log credit). 

The membrane filtered effluent will meet the requirements of Title 22, Section 60301.320 (b) for 
turbidity.  The filtered effluent will not exceed any of the following: 

 0.2 NTU more than 5 percent of the time within a 24-hour period 

 0.5 NTU at any time 

Title 22 does not list specific requirements for UV disinfection, but the CDPH and Regional 
Board require the UV system design and operation to be in accordance with National Water 
research Institute (NWRI) guidelines for wastewater reclamation.  The following UV disinfection 
system performance criteria are applicable to the upgraded WWTP: 

 A minimum UV dose of 80 mJ/cm2 under maximum day flow conditions 

 Membrane filter effluent UV transmittance of 65 percent or greater at 254 nanometers 

Furthermore, Articles 8 and 10 of the California Health Laws related to recycled water list 
specific requirements for UV disinfection system design criteria including reliability 
requirements.  Provisions of the WWTP Upgrade project addressing these requirements are 
discussed in Sections 2.6 and 2.9 of this Engineering Report. 

In addition, the City’s Public Works Department will enforce City Ordinance 763 (Sewer 
System), City Ordinance No. 976 (Cross-Connection Control Program), and the terms and 
conditions of the User Agreements. 

Note: Currently, the City does not have agreements with planned customers for its disinfected 
tertiary recycled water.  Future recycled water user agreements will be developed to fully reflect 
the disinfected tertiary recycled water reuse requirements, and including designation of Site 
Supervisor and Employee Training.   

2.3 Producer – Distributor – User 
The City’s Wastewater and Water Utilities Department will produce and distribute the recycled 
water supply, under the purview of the Public Works Department. 

The recycled water users are described in Section 4 of this report.  



City  of  Healdsburg WWTP 
Tit le 22 Engineer ing Report  

 

City of Healdsburg 2-3 August 10, 2010  
Title 22 Engineering Report       
ProjectWise/10494 113453.001 
 

2.4 Raw Wastewater 
The Guidelines (CDPH 2001) require a characterization of the raw wastewater quality.  Raw 
wastewater quality, including the minimum, maximum, median, and 95th percentile values are 
shown in Table 2-2.  These values are based on data from January 2001 through March 2005. 

Table 2-2.  Raw Wastewater Quality 

Parameter Minimum Average 95th 
Percentile Maximum 

Ammonia (mg/L) 6.6 37 52 75 
Biochemical oxygen demand (mg/L) 39 285 560 1,000 
Dissolved Oxygen (mg/L) 0 2.4 5.5 11.4 
Nitrate (mg/L) 0 0.5 1.0 24 
Nitrite (mg/L) 0 0.02 0 1.5 
Non-Filterable Residue (mg/L) 6 183 470 930 
pH (std. units) 2.4 7.3 7.8 8.9 
Suspended Solids (mg/L) 0.9 17 24 40 
Temperature (Celsius) 7.2 21 25 27 

 

The wastewater that is received and treated by the City is generated by commercial, industrial, 
institutional, and residential customers connected to the City’s collection system.  Residential 
customers generate about 50 percent of the wastewater by volume.  Commercial (i.e. retail store) 
and institutional (i.e. public school) customers are typical of such customers in other municipal 
wastewater collection systems.  The industrial customers in the City are somewhat unique in that 
they are largely comprised of viticulture businesses.  The single largest discharger to the City’s 
collection system is the Simi Winery, which discharges as much as 20,000 gallons per day. 

City Ordinance 763 (Sewer System) includes limitations on and prohibitions of certain waste 
discharges and requires pretreatment for certain discharges.  Furthermore, the City practices a 
source control program under the terms of Ordinance 763 and the City’s NPDES permit.  
Industrial user programs include: 

 Certified Unified Program Agency (CUPA) inspection program, which covers 150 
businesses within the City 

 Restaurant and food-related business inspection program, geared toward identifying and 
eliminating oil and grease discharges to the collection system 

 Industrial user permitting system with sampling requirements for potential dischargers 
of high levels of compatible pollutants and pretreatment requirements for one-time 
groundwater remediation projects 

 
Through these programs, the City exercises some degree of quality control over the wastewater 
that is collected in the sewerage system. 



City  of  Healdsburg WWTP 
Tit le 22 Engineer ing Report  

 

City of Healdsburg 2-4 August 10, 2010  
Title 22 Engineering Report       
ProjectWise/10494 113453.001 
 

It is important to note that with completion of the WWTP Upgrade project, the WWTP effluent 
quality is anticipated to comply with Title 22 standards regardless of the raw wastewater quality, 
and the proposed supervisory control and data acquisitions (SCADA) system will continuously 
record the on-line measurements of water quality. 

2.5 Treatment Processes 
A major upgrade of the WWTP including the installation of advanced wastewater treatment 
facilities was completed in August 2008.  The advanced treatment facilities, including membrane 
bioreactors (MBR) and ultraviolet (UV) disinfection, is capable of producing recycled water 
meeting the California Title 22 non-restricted reuse standards. 

The WWTP Upgrade project included the following: 

 Influent Equalization: Two of the existing five (5) treatment ponds were lined with an 
HDPE liner and will be used for equalization with a total volume of 8.0 million gallons.  
The plant influent flow in excess of the plant design capacity will temporarily be held in 
the equalization ponds. The wastewater detained in the equalization pond(s) will be 
pumped back to the head of the treatment processes when the plant influent flow is 
below its treatment capacity. 

 Screening and Grit Removal: Consists of coarse screens (1/4 inch openings) followed 
by fine screens (1 millimeter openings), and a grit removal system (vortex grit removal, 
grit washing, and classification). 

 Biological and Aeration Facilities: Includes two trains of aerobic, anoxic, and pre-
anoxic basins to provide biological removal of BOD and nitrogen.  Both trains may be 
operated in parallel.  The facility also provides diurnal peak flow equalization to control 
membrane operation flux. 

 Blower/Electrical Building: Contains blowers to deliver compressed air to the fine 
bubble diffusers in the aeration basins and the membrane bioreactor (MBR) process. 

 Return Activated Sludge (RAS) and Waste Activated Sludge (WAS) Pumping: 
Non-clog centrifugal RAS pumps return activated sludge from the membrane tank to the 
aeration basins.  Non-clog centrifugal WAS pumps discharge and remove waste 
excessive biomass from the system. 

 Membrane Bioreactor (MBR): MBR combines secondary biological treatment and 
immersed membrane processes.  Immersed membranes use a fine filter to separate 
solids from wastewater. 

 Effluent Disinfection: Provided by an open channel UV disinfection system equipped 
with low pressure high intensity (LPHI) UV lamps to ensure effluent complies with 
Title 22 water quality requirements. 

 Treated Effluent Storage and Pumping: Provides 24 million gallons of storage for 
recycled water.  An effluent pumping station will be located on the south side of the 
storage pond. 



City  of  Healdsburg WWTP 
Tit le 22 Engineer ing Report  

 

City of Healdsburg 2-5 August 10, 2010  
Title 22 Engineering Report       
ProjectWise/10494 113453.001 
 

 Solids Stabilization: The Cannibal™ sludge reduction process reduces excess sludge 
production by continuous removal of non-biodegradable grit and inert solids from 
activated sludge process. 

 Dewatering Facilities: A centrifuge provides dewatering in combination with a 
polymer feed system.  A progressing cavity pump will convey digested biosolids to the 
dewatering centrifuges. 

 Standby Generator: Provides automatic standby power to the entire WWTP in the 
event of a power failure. 

 
A site plan of the upgraded WWTP is shown in Figure 2-1 at the end of this section. A process 
flow schematic is provided in Figure 2-2, and the design criteria are provided in Figure 2-3.  The 
biological and aeration, MBR, UV disinfection, and effluent storage processes are described in 
greater detail in the following sections.   

Biological and Aeration Facilities 
The aeration basins provide biological removal of BOD and nitrogen to meet the design effluent 
goal of ammonia (NH4-N) less than 1.0 mg/L and total nitrogen (TN) less than 10 mg/L based on 
a maximum month flow of 3.2 mgd and a maximum month loading conditions.  Design criteria 
for the aeration basins are summarized in Table 2-3. 

Two parallel biological treatment trains are provided, as illustrated in Figure 2-4 through Figure 
2-9.  Each train consists of a pre-anoxic basin, two anoxic basins in series, and an aeration basin.  
Common to both trains at the influent end of the treatment process are the recycle split box and 
the influent split box. 

Return activated sludge (RAS) from the membrane facility and screened mixed liquor from the 
Cannibal drum screen are returned to the recycle split box.  From the recycle split box, flow is 
equally divided between the two pre-anoxic trains by overflow weirs.  The pre-anoxic basin 
provides adequate time and space for the RAS dissolved oxygen to be consumed by the biomass 
before entering the first anoxic basin in the treatment train.  

A portion of the RAS and mixed liquor in the recycle split box can be bypassed around both the 
pre-anoxic basins and anoxic basins and sent directly to the aeration basin.  This allows fine-
tuning of the flow and detention time in the pre-anoxic basin.  A lower flow to the pre-anoxic 
basin and anoxic basins will result in less denitrification. 

Screened and degritted effluent from the headworks is conveyed to the influent split box where it 
is equally divided between the two treatment trains.  Flow splitting is accomplished by overflow 
weirs.  After splitting, influent enters the first anoxic basin into the second anoxic basin and then 
into the aeration basin.  Denitrification occurs under anoxic conditions in the anoxic basins.   

The aeration basin is completely mixed and aerated using fine bubble rubber membrane diffusers.  
The basins provide flow equalization during daily diurnal peak flows to control membrane 



City  of  Healdsburg WWTP 
Tit le 22 Engineer ing Report  

 

City of Healdsburg 2-6 August 10, 2010  
Title 22 Engineering Report       
ProjectWise/10494 113453.001 
 

operating flux.  A minimum of 0.20 to 0.25 million gallons are needed to fully equalize diurnal 
peak flow at the maximum and average day flow rates during the dry season, respectively.  The 
aeration basins were designed to have a side water depth of 16 feet and a total depth of 20 feet 
with a 4 foot freeboard. 

Table 2-3.  Aeration Basin Design Criteria 

Process Unit Design 
Condition Parameter Typical Design 

Criteria 
Recommended 

Operating 
Conditions 

Pre-Anoxic Tank 
(Remove DO in 
RAS) 

Maximum 
Month 

Hydraulic Retention Time 
(HRT) 1-2 hrs 1.3 hr 

Percent Anoxic Volume 20-30 percent 16 percent 

Anoxic Tank 
(Denitrification) 

Maximum 
Month 

Hydraulic Retention Time 
(HRT) 1-2 hrs 2 hrs 

Percent Anoxic Volume 20-30 percent 23 percent 

Aerobic Tank 

Maximum 
Month 

Solids Retention Time 
(SRT) (aerobic) 12-15 days at 15˚C 12 days at 15˚C 

Mixed Liquor Suspended 
Solids (MLSS) 

8,000 – 10,000 
mg/L 9,000 mg/L 

Peak Flow Oxygen Uptake Rate 
(OUR) <80-100 mg/L-hr 77 mg/L-hr 

 

Membrane Bioreactor (MBR) 
The Siemens Mempulse MBR system, shown in Figure 2-10 through Figure 2-15, was installed at 
the WWTP.  The membrane system provides an absolute barrier to all micro-organisms and 
suspended solids greater than 0.1 micron in size.  The membrane system consists of four (4) 
membrane tanks with Siemens 144 B30R modules and one (1) tank with 112 MBR B40N 
modules.  Each membrane cell has one spare slot for an additional rack, bringing the total module 
capacity in each tank to 160 modules.  The MBR system has a capacity of 1.60 mgd average daily 
flow with peaks up to 4.0 mgd in four (4) tanks with the fifth membrane tank available as standby 
capacity. 

Mixed liquor is continuously pumped into the membrane tanks from the aeration basins, via a 
common feed manifold supplying the membrane cells.  Mixed liquor is fed through a ported 
manifold that distributes mixed liquor across the width of the tank, and the Siemens Mempulse 
air-scour system provides the agitation and scouring.  Membrane fouling is prevented by creating 
an airlift at the base of each module.  As the two phase jet of air and mixed liquor rise through the 
module, a turbulent cross flow scours the membrane surface. 

After the solid and liquid phases are separated by the membrane process, the concentrated mixed 
liquor is recirculated back to the biological process.  

The MBR system includes microfiltration units comprised of field-installed membrane modules 
with integral PVC racks and 316L stainless steel headers.  Each cell contains butterfly valves and 
pneumatic actuators with stainless steel discs, filtrate flow meter with controller, pressure 



City  of  Healdsburg WWTP 
Tit le 22 Engineer ing Report  

 

City of Healdsburg 2-7 August 10, 2010  
Title 22 Engineering Report       
ProjectWise/10494 113453.001 
 

transducers and level switches for level control.  The filtrate header is equipped with an air 
educator valve to prime the filtrate pumps. 

Each cell contains 16 membrane modules grouped together in manifolded assemblies termed 
“racks” with integrated 316 stainless steel and PVC pipe work to produce the desired flow.  The 
rack assemblies are manifolded together via a cell filtrate header and an air header. The racks are 
connected to the filtrate header by flexible hoses and couplings and fixed in place by a series of 
stainless steel guides.  Flow and turbidity are monitored at each individual tank.  An additional 
[...]
Provides a digital signal and triggers an alarm when the 
water level is too low.  When the water level is too low, the 
bank will automatically shutdown. 

System Control Center 
(SCC) 1 UV deck 

Monitors and controls all UV system functions including 
dosage adjustment based on effluent UV transmittance 
and flow. The PLC controller continuously monitors and 
controls the system’s functions.  The controller 
communicates with the operator interface, PDC, and HSC. 
Equipped with alarm reporting system for fast and accurate 
diagnosing of system process and maintenance alarms. 

Power Distribution 
Center (PDC) 

1 
 

UV deck next to 
each bank 

Powers each bank of modules.  Distributes power from the 
main electrical service out to the modules in the bank.  
Contains the communication and control equipment for the 
bank of lamps.  On Bank 1A, the PDC also contains the 
Hydraulic System Center (HSC). 

Communications 
Control Board (CCB) 3 Within the PDC 

Controls and monitors the lamp, ballast, and bank status.  
The SCC polls each CCB in sequence to continually 
update the status of modules and ballasts.  The messages 
are decoded by the controller and then checked for error 
prior to displaying the data on the status screen. 

Hydraulic System 
Center (HSC) 1 UV deck next to 

each bank 
Operates the automatic cleaning system which provides in-
channel cleaning of the lamp sleeves while the lamps 
remain submersed in the channel. 

 

Operations Plan 
A copy of the operations and maintenance manual for the UV system is included in Appendix E.  
The UV system is currently in automatic operating mode pre-set by the manufacturer according to 
the site conditions.  The City has not made any changes to the manufacturer recommended 
procedures. 

Equipment Validation 
Trojan Technologies developed the UV3000Plus Validation Report (February 2006) and 
subsequent revisions (Rev. 1.0 May 2007) submitted to CDPH which describes the results from 
the performance validation testing of a pilot scale Trojan UV3000Plus system with a lamp 
spacing of 4 inches.  Subsequently, CDPH issued a conditional acceptance letter and a series of 
extended acceptance letters that provide design conditions and operational settings for the 
3000Plus application for California water recycling.  The CDPH-approved conditions include the 
validated flow range being from 6 to 126 gpm per lamp; UVT from 53% and up; and end-of-
lamp-life factor of 0.98, etc.  The validation is applicable to UV3000Plus systems with banks 
consisting of 24 to 240 lamps.  The banks in the City’s UV3000Plus system have 64 lamps; in 
addition, all design and operation parameters are within the CDPH-approved conditional ranges.  
Therefore, this validation is applicable to the City’s UV system; no full bioassay validation will 



City  of  Healdsburg WWTP 
Tit le 22 Engineer ing Report  

 

City of Healdsburg 2-14 August 10, 2010  
Title 22 Engineering Report       
ProjectWise/10494 113453.001 
 

be performed for this installation; instead a Checkpoint Bioassay will be conducted on the UV 
system prior to the distribution of the recycled water. 

Bioassay Experiments and UV Operational Dose 
During the UV system design, sizing of the UV equipment was strictly based on a bioassay 
testing conducted as part of the pilot testing in the UV3000plus Validation Report.  Bioassay 
testing was conducted during that study by adding concentrated MS-2 coliphage (MS-2), a non-
pathogenic indicator virus, to the tertiary filter effluent stream.  Samples were collected from the 
influent and effluent of the UV reactor to determine the inactivation of MS-2 through the 
disinfection system under different operating conditions. 

The UV dose delivered (Ddose) by a UV disinfection system is dependant on flow, water quality 
(measured in terms of ultraviolet transmittance, UVT), and the intensity of the UV output from 
the lamps (a function of power input).  Therefore, bioassay tests were conducted at a range of 
flows, UVTs, and power settings.  A multiple linear regression was performed on the data 
generated during the bioassay testing to determine the delivered dose per bank as a function of 
these three (3) variables.  The dependant variable for the regression analysis is the log of the 
delivered dose (mJ/cm2).  The independent variables are the log of flow (gpm/lamp), log of UVT 
(%), and log of power (%).  The resulting equation presented below does not include lamp aging 
and sleeve fouling factors. 

Log Ddose = - 4.63 – (0.70 × Log Flow) + (2.91 × LogUVT) + (1.09 × Log Power)  

(From UV3000plus Validation Report, Rev. 1.0 May 2007)  

After the incorporation of appropriate sleeve fouling and lamp aging factors, this equation was 
used to design and operate the UV3000Plus disinfection system. 

Field Commissioning Test 
A representative from Trojan was at the plant site to witness the installation and start up of the 
UV disinfection equipment.  A Field Service Report (to the installer/contractor) stating the UV 
disinfection system and ancillary equipment have been installed correctly and are in satisfactory 
operating conditions summarizes the following: 

 Proper installation of the equipment 

 Proper inspection, checking, and adjustment of the equipment 

 Start-up and field-testing for electrical components   

 Proper operation of controls and alarms 

 Proper instrument calibration 

 Proper operation under full load conditions 

 Proper operation under all control modes 

 



City  of  Healdsburg WWTP 
Tit le 22 Engineer ing Report  

 

City of Healdsburg 2-15 August 10, 2010  
Title 22 Engineering Report       
ProjectWise/10494 113453.001 
 

Performance Test 
A performance test for the installed UV disinfection system was conducted after system 
installation.  The performance test was conducted during the month of October through December 
2008 for a minimum 30 days.  Trojan developed a performance test protocol for the UV3000Plus 
to demonstrate that the installed equipment achieves the design disinfection limits, as indicated in 
Trojan’s Performance Guarantee provided that the peak flow is less than 4.0 mgd, suspended 
solids do not exceed 5 mg/L and UV transmission is a minimum of 65 percent.  A testing matrix 
was prepared on weekly basis during the performance testing period.  A copy of the protocol and 
a sample testing matrix used for the testing are included in Appendix F. 

The performance test was conducted over 30 days in which two sets of samples were collected 
per day.  A set of samples consisted of one microbiological, TSS, and UVT samples collected 
upstream of the UV system, and one microbiological sample collected downstream of the UV 
system.  The following data was recorded: 

 The date and time that the samples were taken. 

 The flow through the UV disinfection channel at the time of sampling, as measured 
from the plant effluent flow meter and displayed on the UV system control screen. 

 The hours of operation of each bank, as displayed on the UV system control screen. 

 The time of last lamp cleaning. 

 The calculated UV intensity measured in mW/cm2, as displayed on the UV system 
control screen. 

 The total coliform count per 100 mL in the UV disinfection channel influent (membrane 
permeate) and effluent. 

 The percent transmittance at a wavelength of 254 nanometers of the UV disinfection 
channel influent. 

 The total suspended solids (TSS) concentration in the UV disinfection channel influent. 

 The performance testing results and the letter from Trojan Technology summarizes the 
UV system performance are also included in Appendix F. 

 
Effluent Storage and Pumping 
Final effluent will flow from the UV disinfection system to either the Basalt Pond or the Effluent 
Storage Pond for reuse.  An 8-foot berm was built up to approximately 8 feet from the existing 
grade around the Effluent Storage Pond to restrict the view of the treatment pond from the road. 

The effluent storage pond will provide 25 million gallons of recycled water storage capacity.  The 
selection of this volume was the result of maximizing storage capacity on the City’s property 
adjacent to the upgraded WWTP while balancing the amount to cut and fill and maintaining the 
pond bottom well above the groundwater table.  An HDPE membrane lines the effluent storage 
pond to prevent recycled water leakage and infiltration to groundwater. 



City  of  Healdsburg WWTP 
Tit le 22 Engineer ing Report  

 

City of Healdsburg 2-16 August 10, 2010  
Title 22 Engineering Report       
ProjectWise/10494 113453.001 
 

A pumping station located on the south side of the effluent storage pond will include a set of 
vertical turbine pumps dedicated to the recycled water system. 

Operation and Maintenance Manual 
After the construction completion, an operation and maintenance manual for the entire WWTP 
was developed.  The manual is in electronic format and is incorporated into the plant process 
information and control system (SCADA).  The manual is also web-based so that the plant 
operation personnel can access the manual outside the treatment plant 
(http://www.hdreom.com/Eom_Healdsburg/Manual/DisplayPage.aspx?ContentId=4281).  
Access can be obtained by contacting the City of Healdsburg Public Works Department.   

The manual addresses the details of operation and maintenance of every key WWTP components.  
The Manual includes the following major chapters: 

 Process Overview 

 Coarse Screening 

 Grit Removal 

 Flow Equalization 

 Fine Screening 

 Biological Treatment 

 Membrane Facility 

 Effluent Disinfection 

 Reclaimed Water Storage 

 Cannibal System 

 Biosolids Dewatering 

 Plant Utilities 

 Plant Reliability Features 

 

2.6 Plant Reliability Features 
Sections 60333 through 60355 (Articles 8 and 10) of the Water Recycling Criteria define 
reliability requirements for WWTPs producing recycled water.  The upgraded WWTP meets 
these requirements as follows: 

 Flexibility of Design (Article 8, §60333): The WWTP has been designed to provide for 
efficient operation and maintenance and to permit the highest possible degree of 
treatment under varying circumstances.  The capacity and redundancy of critical 
processes in the upgraded WWTP to achieve adequate treatment under varying flow and 
loading conditions are highlighted in Figure 2-2 and Figure 2-3. 



City  of  Healdsburg WWTP 
Tit le 22 Engineer ing Report  

 

City of Healdsburg 2-17 August 10, 2010  
Title 22 Engineering Report       
ProjectWise/10494 113453.001 
 

Process diversion features:  The new WWTP includes a number of features that prevent 
potential overflows resulting from a malfunction within the treatment process: 

 Automatic wet-weather flow diversion:  The headworks incorporates an automatic 
downward-acting weir to divert flows to the equalization basin.  When the Parshall 
flume flow-measurement device in the headworks detects flows greater than 4.0 
mgd (the WWTP wet-weather capacity), the weir gate, located just downstream of 
the coarse screening and grit removal in the headworks structure, automatically 
skims and diverts excess flows to the equalization pond. 

 An equalization pumping station located adjacent to the headworks structure pumps 
equalized inflows back to the head end of the headworks structure. Two 25 HP 
submersible pumps controlled by variable frequency drives convey flow back from 
the equalization basin to the headworks for treatment. 

 Fail-safe overflow: In addition to the automatic flow diversion to the equalization 
basin (described below), the new headworks structure also includes a separate “fail-
safe” overflow at its head end that will divert all inflows through a 20-inch line to 
the equalization pond if any malfunction or blockage causes flows to back up in the 
headworks structure.  This overflow is located at the east end of the structure, just 
upstream of the coarse screens. 

 Motorized slide gate diversion:  Following construction and start-up of the WWTP, 
the City added remotely operable motorized gate operators for automatic diversion 
to equalization storage.  The operators were installed on two slide gates just 
downstream of the “fail-safe” overflow in the headworks.  In the event of any 
malfunction within the WWTP, this now allows the operators to quickly close these 
gates remotely from the SCADA system screen and divert all influent to the 
equalization basin via the overflow.  In addition, the gates will automatically shut 
under any of the following conditions: 

− If either of the two aeration basins reach a high level while all filtration tanks are 
offline, subject to alarms and slight delays to allow an operator to respond. 

− If either of the two aeration basins reaches a high level while all filtration tanks 
are offline, but aeration basin level levels continue to rise. 

− If the two aeration basins reach a high level. 

− If the discharge channel downstream of the membrane filtration tanks reaches a 
high level. 

 Fine Screen overflow protection:  The 1-mm fine screens in the headworks are 
essential to protect the membrane filters.  Because of the small opening size, grease 
or oil can blind the screens and cause the upstream water level to back up.  The 
City’s operation staff has installed a baffle plate above each of the two screens.  If 
any blockage  causes the fine screens to blind, water will back up behind the baffle 
plate (instead of overflowing the screen) and overflow the upstream equalization 



City  of  Healdsburg WWTP 
Tit le 22 Engineer ing Report  

 

City of Healdsburg 2-18 August 10, 2010  
Title 22 Engineering Report       
ProjectWise/10494 113453.001 
 

weir.  This prevents the screens from being bypassed and protects the integrity of 
the membrane filters.  

 Effluent diversion: Effluent diversion:  See discussion above for the UV 
disinfection system. 

 Alarms (Article 8, §60355): Alarms are integrated into the local process controls as 
well as the SCADA system for the upgraded WWTP, including alarm signals for: 

 Interruption of power supply, activation of standby power generator, and return to 
utility service as indicated by digital outputs from electrical gear 

 Failure of membrane filtration process as indicated by continuous measurement of 
trans-membrane pressure and effluent turbidity 

 Failure of UV disinfection process as indicated by lamp ballast monitoring and 
continuous measurement of water level, water temperature, and effluent turbidity 

 Power Supply (Article 8, §60337): The upgraded WWTP includes a diesel-engine 
driven generator with an automatic transfer switch, a sound-attenuating weatherproof 
enclosure, and a diesel storage tank sized to provide 12 hours of operation at normal 
load.  The automatic transfer switch will sense a power failure and start the standby 
generator, transferring load to the generator and returning the load to utility service 
when available. 

 Emergency Storage or Disposal (Article 10, §60341): The 24 million gallon effluent 
storage pond will provide emergency storage capacity of greater than 24 hours for short-
term retention during wet weather flows.  The minimum of 20 days of storage capacity 
for long-term retention is provided during dry weather flows of 1.2 mgd or less. 

 Biological Treatment (Article 10, §60345): The upgraded WWTP includes two 
aeration basins, four denitrification basins, and redundant support equipment (Figure 
2-2 and Figure 2-3) as well as the process monitoring alarms in Appendix G. 

 Filtration (Article 10, §60351): The upgraded WWTP includes five membrane 
filtration basins (Figure 2-2 and Figure 2-3), each equipped with an on-line effluent 
turbidimeter, as well as the process monitoring alarms in Appendix G.  The plant is 
designed to treat the peak daily capacity in four tanks, in case one membrane tank or 
one pump or one compressor is out of service (not concurrently). 

 Disinfection (Article 10, §60353): The upgraded WWTP includes three (3) banks of 